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TEST REPORT

Two types of plywood samples received from M/s. Eximcorp India Private Limited, 87/1, Mundka
Industrial Arca, Delhi Rohtak Road, New Delhi — 110 041, were tested for Flammability, Flame
Penetration, Rate of Burning, Compressive strength, Modulus of Elasticity, Modulus of Rupture, Tensile
strength. Glue shear strength as per 18:1734-1983 and Tzod Tmpact strength as per 18:1998-1962.

Reft  Your email dated 10.06.2013

Sl Results

No. ests 9mm Plywood 12mm Plywood
|| Flammability (Time taken for the second ignition), Min. 44 48
, | Flame penetration (Time taken for flame penetration 79 34
= | from bottom to top surface of the door), Min.
i . | Rarc of burning (Time taken to lose weight from 70% to 7 ”
7| 30%), Min.,
4 | Compressive strength, N/mm? 32.7 32.96
| Modulus of rupture, N/mm”
|5 a) Parallel to face grain . 66.02 82.42
1 b) Perpendicular to the face grain 110.27 55.67
L | Modulus of elasticity, N/mm?
1 6 a) Parallel to face grain . 11371 9804
‘ b) Perpendicular (o the face grain 14024 7406
Tensile strength, N/mm®
7 a) Parallcl to face grain 81.9 71.3
b) Perpendicular to the face grain 74.5 68.0
{ Glue shear strength, N
g a) Dry slate 2170 2320
‘ b) Wel state (Afier 72 hrs of boiling) 1300 1060
¢) Mycological state 1470 1490
Y | lzod impact strength, Kam/cm® o 0.19 0.27
Note :

|. Test specimens were conditioned at 65+£5% RIT and at 27+2°C for mechanical

: tests. ‘ .
2. Test results are relevant only to the material received for testing. W
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